EPA -670/2-73-047a
August 1973

Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and
Monitoring, Environmental Protection Agency, have
been grouped into five series. These five broad
categories were established to facilitate further
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interface in related
fields. The five series are:

1. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4. Environmental Monitoring

S. Socioceconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL
[...]
Extensive nitrification (> 90%, based on removal of influent
ammonia) frequently occurred when the pH in the aerator averaged
less than 7.0, leading to the conclusion that the optimum pH
range for nitrification is not as narrow as indicated by pre-
vious investigators.

Based on these studies, i1f NOD reduction is required in upgrad-
ing an existing trickling filter plant, terminal activated sludge
treatment may provide an acceptable solution. If NOD reduction
is required in a new plant, trickling filter treatment followed
by activated sludge treatment may allow the activated sludge
system to operate more successfully due to the dampening effect
of the filter on changes in influent quality.



SECTION II

RECOMMENDAT IONS

A. TRICKLING FILTERS

1.

New trickling filter treatment facilities should be designed gor
two-stage operation with provision for interchange of the lea
filter.

The effectiveness of intermediate settling between filter stages
should be determined.

Studies of deep filters designed to operate at high hydraulic
loadings, with continuous rather than intermittent liquid appli-
cation, would help in the verification or modification of ra-
tional filter performance models as developed by Howland,
Schulze, and Eckenfelder. With the proper experimental opera-
tion of such filters the effect of both liquid detention and
liquid turbulence might be determined. The systematic develop-
ment of deep filters or multi-stage filtration processes design-
ed to operate at high hydraulic loadings could result in signi-
cant economies while the traditional advantages of the trickling
filter process, i.e., simplicity of operation and resistance to
upset, could be retained.

Final settling tanks in new trickling filter plants should be
designed at an average surface loading of 500 gallons/day/ftz.
Designers should provide for the future addition of chemical
treatment, i.e., provision should be made for the installation
of mixing and flocculation equipment prior to final settling.

B. ACTIVATED SLUDGE PILOT PLANTS

1.

The effect of pH, alkalinity, and organic loading on nitrifica-
tion systems should be examined further. Whereas such factors
have been extensively investigated in laboratory studies with
defined media, further information is needed on their effect on
actual treatment systems. In addition, development of a good
method for determining the relative numbers of nitrifiers in a
given sample of sludge would be useful in formulating a valid
description of the relationship of mixed liquor suspended solids
concentration to nitrifying activity.

The effectiveness of the trickling filter - tertiary activated
sludge process should be verified at full-scale. In particular,
the following parameters need assessment: temperature varia-
tions, sludge production, control of effluent solids.



SECTION III

INTRODUCTION

A great many secondary municipal wastewater treatment plants in the
United States use trickling filters as the biological units. Most of
these are "high-rate" installations, characterized by relatively heavy
rates of wastewater application with recirculation of treated effluent
to dilute influent before application to the filter. Typically, trickl-
ing filter plants attain 70-85% BOD removal through the entire facility,
including removal of about one-third of the influent BOD by primary
sedimentation.

Modern technology of wastewater treatment and pressures for higher re-
movals of BOD, suspended solids, and other constituents have resulted

in trends toward installation of activated sludge instead of trickling
filters in new plants. Nevertheless, thousands of communities in the
U.S.A. still have trickling filter installations. Most perform at a
level which is, or soon will be, inadequate for meeting regulatory re-
quirements, leaving those municipalities in the situation of having to
enhance plant efficiency. That could be accomplished through merely en-
larging existing facilities, adding other types of treatment processes,
or replacing their trickling filters with other types of units.

Information currently available to design engineers and operating per-
sonnel is inadequate to permit accurate selection of optimum systems for
enhancing performance of trickling filter plants to levels that might

be required. The overall objective of this project was to develop infor-
mation which could help design engineers and operating personnel select
among practical alternatives available for improving performance of
trickling filter plants.

The general approach was based on experimental investigations at labora-
tory, pilot- and full-scale. They were conducted at the Mason Farm
Sewage Treatment Plant in Chapel Hill, North Carolina, operated for the
Town by personnel in the Department of Environmental Sciences and Engi-
neering at the University of North Carolina. The most recent plant
enlargement (1968) included modifications to provide unusual flexibility
in full-scale operation, as well as facilities for laboratory and pilot
studies. Among other unusual features, the new units were designed to
permit operating the plant as two separate identical trickling filter
installations, between which the influent flow could be divided in any
desired proportion with capability for independent control of recircula-
tion and other aspects of operation in each.

The experimental program was designed to develop practical information
which would be valuable to engineers engaged in modifying trickling
filter plants to improve performance and to evaluate techniques which



could be applied by plant operators to assure optimum performance of

existing and proposed units. Activities were directed principally to-
wards evaluating the effects of various parameters on treatment effici-
ency and investigating the performance of an activated sludge system
based on installation of an aeration tank between the trickling filter
and final settling tank. Each investigation involved use of several
experimental facilities to study various aspects of operation, as will
be discussed in detail in appropriate sections of the report.



SECTION IV

CHAPEV. HILL PLANT AND WASTEWATER RESEARCH CENTER

A. Plant Design

The Wastewater Treatment Plant for Chapel Hill is a conventional high-
rate trickling filter installation treating predominantly domestic sew-
age. There is substantially no industrial or other unusual contribu-
tion, except for hospital and laboratories of the University of North
Carolina. Table 4-1 summarizes some of the more pertinent characteris-
tics of the influent for the period of this study, 9/69-1/72. Figure
4-1 is a partial flow sheet for the Plant and Table 4-2 summarizes
characteristics and design parameters of major units.

Incoming wastewater passes through a mechanically cleaned bar screen,
with a manual unit serving as a backup in case of failure. Subsequently,
the flow is metered and grit removed in a detritor. Design of the grit
removal effluent structure allows splitting of flow into any desired
proportions for diversion to the two identical treatment plant batteries.

Based on total plant influent of 3.0 mgd, equally divided between the
two batteries, and recycle ratio of 2:1 the 70-foot primary clarifiers
provide 1.8 hours detention and overflow rate of 1180 gals/ftZ/day.

Each trickling filter is 120-feet in diameter with a stone depth of 4.25
feet, providing a 'design' loading of about 35 1lbs. BOD/day/1000 cf
(assuming one—-third removal in the primary) at hydraulic loading approxi-
mating 17 mgd/acre. Trickling filter effluent passes through a wet well
from which any or all of three pumps take recycle at rates up to 7.5

mgd in each battery. Net plant flow (no recycle) passes to 45-foot
final clarifiers, providing 1.9 hours detention at 1.5 mgd and 960
gals/ft2/day at 1.5 mgd through each battery.

B. Plant Operation

Normal plant operation is based on recycle to the primary clarifier
influent, but a connection has been provided to permit recycling directly
around each trickling filter, without settling. Series or stage opera-
tion of the filters is not possible. Typically, the plant operates with
the batteries in parallel, as shown in Figure 4-1, in effect providing
two separate treatment facilities. The influent sewage can be divided
between these as desired for operation at different loadings and recycle
in each adjusted independently.

Sludge from each final settling tank is pumped to influent of the pri-
mary clarifier, in which it settles again in combination with primary
sludge. Sludge and scum are pumped from primary clarifiers to a 75-



TABLE 4-1

CHARACTERISTICS OF PLANT INFLUENT %
September, 1969 - February, 1972

(Monthly Averages)

Alk.
Kjeld NH3 NOj3 mg/4
BOD; SS TOC -N -N -N TP TIP  MBAS as
mg/% mg/4 mg/t wg/L mg/i mg/f wg/f wg/l wmg/f pH CaCl,
9/69 167 238 140 42.3 29.1 0.10 14.0 10.1 3.85
10/69 176 262 125 38.1 27.0 0.08 8.8 7.4 3.57
11/69 153 186 113 43.4 28.4 0.05 ==== ---— 3,34
12/69 170 159 107 43.8 27.3 0.05 === -=-= 3,43
1/70 193 170 139 29.8 19.5 0.30 =-=—- 9.3 2.91
2/70 182 185 124 36.6 20.0 0.30 ===~ 8.3 2.39
3/70 159 162 116 37.7 21.9 0.28 ---- 8.5 2.75
4/70 165 150 109 37.2 23.7 0.30 =--—- 8.2 2.76
5/70 142 189 100 33.5 23.0 0.26 10.8 7.9 2.67
6/70 117 169 117 33.6 21.7 0.19 11.5 8.8 3.04
7/70 126 146 116 36.6 22.2 0.23 10.6 8.6 3.06
8/70 176 187 112 32.2 22.2 0.16 10.3 7.9 2.57
9/70 141 159 114 26.3 22.3 0.12 11.2 9.2 2.60
10/70 136 198 110 37.1 26.3 0.14 11.1 8.5 3.10
11/70 143 195 116 35.5 22.8 0.20 10.9 6.5
12/70 150 175 130 35.8 23.2 0.14 11.6 7.5 7.3
1/71 128 156 111 28.8 22.0 0.18 11.5 6.4 7.4 141
2/71 134 156 120 28.2 20.6 0.10 8.8 6.0 7.0 133
3/71 134 163 111 28.8 20.2 0.10 8.6 5.8 7.1 131
4/71 136 189 123 31.2 26.5 0.10 9.0 6.8 7.2 152
5/71 159 172 148 30.0 25.5 0.20 9.7 5.8 7.2 150
6/71 156 195 132
7/71 136 168 121 30.2 20.5 0.17 10.8 8.1
8/71 134 146 130 25.6 19.2 0.20 9.7 7.0
9/71 188 136 142 28.1 24,7 0.50 9.4 6.7
10/71 140 120 114
11/71 170 167 154
12/71 183 187 148
1/72 170 186 146 30.6 20.3 0.26 10.9 7.4 7.0
2/72 161 162 138 28.5 21.7 0.13 9.1 7.0 7.0
Ave 154 174 124 31.2 23.1 0.19 10.4 7.7 3.00 7.2 141
Max 193 262 154 43.8 29.1 0.50 14.0 10.1 3.85 7.4 152
Min 126 120 100 25.6 19.2 0.05 8.8 5.8 2.39 7.0 131
Cases 30 30 30 26 26 26 20 24 4 8 5
*Bagsed on analytical methods described in Table 4-3



TABLE 4-2

CHARACTERISTICS AND DESIGN PARAMETERS OF UNITS
IN CHAPEL HILL TREATMENT PLANT

CURRENT AVERAGE FLOW Approximately 3.0 mgd

SCREENS :
a) One automatic, mechanically-cleaned
b) One manually-cleaned (Standby)

GRIT REMOVAL
One mechanically-cleaned detritor

PRIMARY SETTLING (Two units)
a) Diameter = 70 feet
b) Water depth = 12 feet
¢) Detention = 1.8 hours (2:1 Recycle)
d) Overflow rate = 1180 gals/ft2/day (@ 2:1 Recycle)
e) Mechanical sludge and scum removal

TRICKLING FILTERS (Two units)
a) Diameter = 120 feet
b) Stone depth = 4.25 feet
¢) Rotary distributors
d) BODg loading about 35 1bs/day/1000 c.f. (Assuming 1/3 removal
in primary)
e) Hydraulic loading = 17 mgd/acre (2:1 Recycle)

FINAL SETTLING (Two units)
a) Diameter = 45 feet
b) Water depth = 10 feet
c) Detention = 1.9 hours
d) Overflow rate = 960 gals/ftzlday
e) Mechanical sludge removal

RECIRCULATION PUMPS
In each battery, one 1.5 mgd and two 3.0 mgd units.

DIGESTERS
a) One 75' diameter, mechanically mixed, heated, floating cover
b) One 50' diameter, mechanically mixed, heated, floating cover
c) One 50' diameter, no mixing, floating cover (not now in
operation)
d) Heat exchanger (Digester gas or propane) for units in operation
now, including pumps, control valves, interconnecting piping



TABLE 4-2 (continued)

SLUDGE DEWATERING

a) 18 drying beds, 25' x 50', uncovered
b) One 18" bowl, 15-17 gpm, Bird centrifuge

10



1T

SUPERNATANT

DIGESTERS

_ _O(_ __ _SLUDGE_AND_ _ _ _ _ __
IT‘ SCUM B

Y

I — -] CENTRIFUGE | — — —CENTRATE _
! T
I |
' v
: CAKE TO
, LANDFILL
|

SLUDGE

DRYING

BEDS
!
|
v

SEWAGE

U]]f MANUAL AND MECH.
BAR SCREENS

M PARSHALL FLUME

GRIT REMOVAL
1 FLOW SPLITTER

X

| RECYCLE il

PUMPS

SLUDGE

EFFLUENT

FIGURE 4-1 - PARTIAL FLOW SHEET FOR CHAPEL HILL PLANT

PRIMARY
SETTLING

TRICKLING
FILTER

WET

WELL

FINAL
SETTLING



foot diameter digester equipped with floating cover and mixer. A 50-
foot diameter digester, with infrequently used mechanical mixer, serves
as a second stage digester. Supernatant from the secondary digester is
decanted during periods of low plant flow at a low rate of flow to the
plant influent. Gas produced in the process is utilized for heating
the sludge digesters and the excess burned in a flare.

Digested sludge usually is dewatered on 18 uncovered sand drying beds:
When required by weather unfavorable for sludge drying, a centrifuge is
available for dewatering. This unit also may be used for dewatering
undigested sludge if unusual circumstances require reduction of loading

on the sludge digesters.
C. Sampling Procedures

Since the plant is only staffed by Chapel Hill for 8 hours each weekday
and not at all on weekends, it was necessary to comstruct an automatic
sampling system. Sampling points include influent, effluent from each
primary tank, effluent from each trickling filter, and effluent from
each final tank. The samples flow by gravity or are pumped continuously
to overflowing standpipes in the operations building. A timer-controlled
Blue pumpl pumps sample water to a solenoid flop valveZ. The valve is
in a "waste' position for a sufficient time to purge all of the sample
lines (approximately 60 sec.). The valve is then switched to the
"sample'" position for 2 sec during which time the sample flows into
sample containers stored in a 2-4°C refrigerator. Samples are collected
and composited at 30 minute intervals twenty-four hours per day, five
days per week.

Figure 4-2 is a photograph of the sampling system sho%ing standpipes,
Blue pump, timer, solenoid valves, and sample refrigerator. The addi-
tional solenoid valves are used for an automatic sampling system of the
same design for the trickling filter pilot plants.

D. Wastewater Research Center
1. Facilities

The Town of Chapel Hill and the UNC Department of Environmental Sciences
and Engineering have an agreement under which Departmental faculty have
assumed responsibility for supervising operation of the treatment plant.
Also, as part of that agreement, the Town has made available to the
Department laboratory space at the plant for experimentation relating

to plant operation and other research activities. The complex of full
scale, laboratory and pilot facilities at the plant is staffed by

Ljohn Blue Manufacturing Company, Laurinburg, North Carolina
2Sears, Roebuck and Company, Sud Saver Valve No. 99830

12



Departmental professional and support personnel, comprising the "UNC
Wastewater Research Center."

Analytical and research laboratories at the Center occupy six rooms with
total area of 1300 square feet. Two rooms are equipped for close tempera-
ture control. One is used principally for BOD analyses and the other for
fish bioassay studies or biological treatability studies.

The routine analytical laboratories are equipped for a wide variety of
physical, chemical and biological work, including TOC, BOD, COD, various
types of solids, turbidity, pH, volatile acids, and microbiological
studies. An extensive array of Technicon Autoanalyzer equipment is avail-
able in Departmental laboratories on campus with units for determining

all forms of nitrogen, phosphorus and MBAS. Also, an atomic absorption
spectrometer is available in the Departmental laboratories, as well as
many other types of specialized equipment which are available as may be
desired.

About 500 square feet of additiomnal space is available in the main build-
ing at the plant for bench-scale and small pilot equipment. Units avail-
able in this location include five 0.1 gpm activated sludge units which
were used extensively during early phases of these studies. Adjacent to
that building is an installation of four 4.0-foot diameter pilot trickling
[...]
impairing filter ventilation.

Two-Stage Filtration - Often two or more filters exist at a plant but no
provision exists for two-stage operation. In such cases, two-stage
operation will result in improved performance provided the units have
hydraulic capacity to handle the flow. For example, conversion to two-
stage operation at Chapel Hill will result in a 33 percent increase in
flow through the filters provided the recirculation flow is not in-
creased. In all cases plant hydraulics must be carefully analyzed be-
fore attempting any modification to provide two-stage operation. If
hydraulic problems are encountered the expedient remedy may be to reduce
recirculation flow. When an existing plant is designed for single-stage

59



operation only, it will be necessary to alter some structures, piping
and valving to channel the effluent from the first stage units to the
second stage units. A flow control system to equalize flow from first
to second stage units with plant influent flow must also be provided.

Final Settling Tanks - As indicated in Part H, additional final settling
tank capacity will significantly improve overall plant efficiency for
relatively minor capital costs.

K. CONCLUSIONS AS TO THE DESIGN OF MAJOR ADDITIONS OR NEW PLANTS

In the selection of a biological treatment process for a new facility

a number of cost and operating factors must be considered. If removal
of 80 or 85 percent of BOD and suspended solids, during summer months,
will meet requirements, the normal single-stage high rate trickling
filter process, designed at conventional loadings, is an attractive alter-
native. Operating costs are relatively low, the system recovers quickly
from shock loads and operation i8 fairly simple. On the other hand,

if 90 percent or more removal is required, the activated sludge process
is commonly selected. Although this process is more easily upset and
requires a higher level of operating skill, it will provide 90 percent
or greater efficiency when operating properly.

Smith (27) has reported the total annual cost of various types of treat-
ment plants. Some of these data, adjusted to an ENR Cost Index of 1600,
are tabulated below:

TABLE 5-11

COSTS OF TRICKLING FILTRATION AND ACTIVATED SLUDGE PLANTS ADJUSTED
TO ENR CONSTRUCTION COST INDEX OF 1600

Total Annual Cost - ¢/1000 Gallons

Capacity (mgd) Trickling Filtration Activated Sludge
1 22.8 28.9
5 15.2 19.8
10 12.6 16.8
20 10.6 14.0
100 8.5 9.7

Obviously, the trickling filter process has the economic advantage,
particularly for small and medium sized plants. If the efficiency of
the trickling filtration process could be upgraded to compare with that
of activated sludge, it would be a very attractive alternative in many
situations.

Frequently, the design engineer faces the problem of obtaining a plant
efficiency of 90 percent or more where a trickling filter plant is al-

60



ready in existence. As illustrated in the following example, he might
consider the construction of additional plant units, similar to those in
existence.

Given: A high rate trickling filter plant with an influent flow
of 1 mgd and BOD of 166 mg/%, in which the primary tank
removes 35 percent of the BOD and the filters and the
final tank removes 69 percent of the remaining BOD for
an overall plant removal of 80 percent at a temperature
of 22° C. The filter has an area of 0.25 acres and a
depth of 4 feet. The recirculation ratio is 2.5.

(Filter efficiency is based on Equation 5-12).
Required: An overall plant removal of 90 percent.

Solution: Assume the settling tanks are not overloaded and that
required efficiency is to be obtained by providing
additional filters.

The required efficiency of the filters and final settl-
ing tanks must be 85% for an overall plant efficiency
of 90%.

[Ega = 1 - (1-E1)(1-E5); 0.90 = 1 - (1-0.35)(1-0.85) =
0.90].

Equation 5-12 may be rearranged to solve for filter volume as follows:
Le/Lo = 9.84 (W/v)~0-14 170.95 (74p,)=0.28 (1./y/p)0-56

in which W = 1lbs. settled raw BOD/day
V = filter volume (acre-feet)
If = settled sewage influent flow (mgd).

Solving for V
V = [(Lo/Le) 9.84 w"0°14T‘0'95(1+Rr)‘0'281f0’56D0‘56]2'38.

Under the given conditions,

V = [ (Lo/Le) 0.3091%°3%

and for a filter-final tank efficiency of 857 the required filter
volume is 5.59 acre-feet.

The cost of the original filter volume (1.0 acre-feet) estimated from
Black & Veatch data (5) adjusted to an EPA Wastewater Treatment Plant

Construction Cost Index of 173 is $160,000. For an additional filter
volume of 4.59 acre-feet, the added cost will be 4.59 x $160,000 or

61



$734,000. Attendant recirculation facilities for the new filters will

add another say, $250,000, for a total additional initial cost of

$984 000. Ammortizing these costs over 25 years at 6% interest plus an
additional $20,000 per year for operation gives a total annual cost at-
tributable to the new filters of

$984,000 x 0.0782 + $20,000 = $97,000/year.

1f a second filter of the same size of the original filter is added, as
a second stage unit and its relative efficiency, compared with the first
stage filter, is the same as found in the pilot plant experiments re-

ported previously (i.e., the second stage pilot filter was 937 as effi-
cient as the first stage unit in terms of BOD), the overall plant effi-

ciency would be,
Egqg =1 - (1-0.35)(1-0.69) [1-(0.93)(0.69)] = 0.928, (92.87).

In this case the additional cost for one filter is $160,000 plus say,
$60,000 for recirculation and $5,000 per year for additional operating
costs. The total annual cost over 25 years at 67 interest would be,

$220,000 x 0.0782 + $5,000 = $22,000/year.

Obviously two-stage filtration provides a more economical alternative.
The estimated removal for the two-stage system may be optimistic, how-~
ever, if additional final settling tank capacity were added it seems

safe to say that the reliable average BOD removal efficiency would be

at least 90 percent.

Chemical treatment of filter effluent at Chapel Hill described in another
report (*), indicates that over 90 percent of BOD, SS and phosphorus can
be removed with alum dosages of about 175 mg/%. Allowing $55 per ton for
alum, $100,000 for the initial cost of chemical storage, handling and

feeding equipment, $150,000 for sludge disposal facilities, $100,000 for
additional final settling tanks, and $10,000 per year for other additional
géoogggating costs, the total annual cost per mgd is estimated to be

s .

The relations developed to predict final settling tank performance
(Equations 5-18 and 5-19) clearly indicate the benefits of designing for
lower surface loadings. Although these equations are only valid for
final tanks following single-stage filtration it is reasonable to sup-
pose that low surface loadings would provide similar improvements follow-
ing two-stage filtration. When chemical precipitation using aluminum
or iron salt for phosphorus removal is required, or likely to be re-
quired in the future, low surface loadings will significantly improve
overall results. Performance applying liquid alum to final settling
tank influent at Chapel Hill was greatly enhanced when final tank sur-

*EPA Report on Phosphorus Removal Studies at Chapel Hill Plant

62



face loadings were reduced to values less than 600 gpd/ftz- Based on
the probability that many plants will be required to remove phosphorus,
coupled with the observed improvement in plant performance at low final
tank loading with or without chemical treatment, it is recommended that
design criteria for new or additional final settling tanks for trickl-
ing filter plants be based on a surface loading of 500 gpd/ftz. Since
chemical treatment will be required at many plants it is suggested that
structures be provided to facilitate the addition of rapid mixing and
flocculation. Flocculation might be provided in a separate structure
or as an integral part of the final settling tank.

In summary, new or enlarged trickling filter plants should be provided
with the following features:

1. Two-stage operation of filters with provision for interchanging
the lead and secondary filters.

2. Sufficient recirculation pumping capacity to provide a recircu-
lation ratio of 3.0 around both first and second stage filters.

3. Final settling tank surface loadings of 500 gpd/ftZ.

4. Provision should be made for the possible future addition of
coagulants such as iron and aluminum salts. In this regard,
structures designed to facilitate the addition of rapid mixing
and flocculation should be incorporated in the design.

Trickling filter plants designed to the general criteria suggested above
should provide a very acceptable alternative to activated sludge. Per-

formance will be comparable. Total annual cost will be lower while the

traditional advantage of the trickling filter process, i.e., simplicity

of operation and ability to withstand shock loads without long term pro-
cess upset, will be maintained.

The further development of rational theory for trickling filter perfor-
mance offers distinct possibilities for improvements in process effici-
ency and economy. In the section of this chapter describing two-stage
filtration with pilot filters it was implied that current theory, if
substantiated, could lead to the development of deep filters, packed
with a media of high specific surface area combined with non-clogging
properties, operated at high hydraulic loadings and high recirculation.
This type of development might lead to the continuous dosage of waste-
water to the surface of the filter with the elimination of costly rota-
ry distributors.

63



SECTION VI

ACTIVATED SLUDGE STUDIES

The high-rate trickling filter wastewater treatment plant is generally
incapable of routinely meeting standards of 907 removal of BOD and sus-
pended solids. The filter effluent contains suspended solids which
resist settling and which are removed to only a slight extent in the
secondary clarifier. Since nitrification is rarely achieved in high-
rate filter plants, the effluent from such a plant is characterized by

a high ammonia content (25-35 mg/% NH4+—N) which exerts an oxygen demand
in the receiving stream.

On the other hand, activated sludge treatment is generally capable of
90% removals of BOD and suspended solids. With appropriate control of
dissolved oxygen, loading, and detention time, activated sludge systems
can be modified to achieve high degrees of nitrification in relatively
short detention times.

Based on such considerations, it would appear that further treatment of
trickling filter effluent by short~term activated sludge treatment could
enhance the quality of the final effluent.

Hagerich (28), Vosloo and Finsen (29), Hamsen et al. (30), and the City
of San Buenaventura {(31) have reported that activated sludge units have
been used to treat trickling filter effluent. Hagerich (28) reported
overall 96.57 reductions in suspended solids and 96.67% reductions in
BOD. He did not report the detention time of the aeration units al-
though the indication is that it was relatively short. Hansen et al.
(30) report BOD removals of 827% and suspended solids removals of 76%.
These removals seemed to be adversely affected by solids carryover and
storm water infiltration and wash-out. None of the previous investiga-
tions systematically evaluated the most effective design parameters of
optimum activated sludge treatment of trickling filter effluent. The
purpose of the present investigation was to evaluate the utility, de-
sign, operation, and characteristics of activated sludge treatment of
trickling filter effluent.

A. 0,1 GPM ACTIVATED SLUDGE PILOT PLANTS
1. Design and Operation

Five tertiary activated sludge pilot plants (ASPP) each consisting of

an aeration tank and settling tank with air lift sludge return were con-
structed as shown in Figure 6-1. Design parameters are given in Table
6-1. The hydraulic detention time varied from 0.4 hr in Unit 1 to 9.2

hr in Unit 5, and the volume under aeration varied from 7 1 in Unit 1

to 165 1 in Unit 5. The influent to the ASPP was effluent from one of
the Chapel Hill trickling filters. This was channeled into a flow split-

64



ter and fed at 300 m%/min to each unit. The five settling tanks were of
identical design; thus, the overflow rates and detention times were
identical for each unit. Aeration was provided at such a rate as to
maintain the dissolved oxygen in the aerator above 1.5 mg/%. Sludge was
returned to the aeration unit at a rate of 1000 m%/min, and temperature
was controlled at 25° C in the aeration units.

Since the main plant trickling filters were also being manipulated experi-
mentally by altering the organic and hydraulic loading, the quality of
the influent to the ASPP varied not only with the traditional season and
raw sewage flow but also with the main plant experimental design. The
experimental program of the ASPP was designed to evaluate the effect of
detention time, sludge wasting, pH control, and influent loading on over-
all performance (Table 6-2). Sludge was wasted by withdrawing equal
portions of the mixed liquor three times a day. During periods of pH
control, NaHCOq was metered into the influent stream in such quantities
that influent alkalinity was increased by about 40 mg/l as CaCO4. This
program was Initiated due to the sharp decrease of pH in units exhibit-
ing nitrification. This will be discussed in a subsequent section. It
was anticipated that the small settling tanks would not provide efficient
solids removal. To establish the performance of the units with complete
solids removal as well as evaluate the contribution of solids to the
various quality parameters, all samples were analyzed both uncentrifuged
and centrifuged (10 min @ 2200Xg, International Model UV Centrifuge).

Two—~day composite samples were collected automatically three times per
week by pumping equal volumes from the influent line and the overflow
from each settling tank every 30 min into sample containers stored at
3-5° C. They were analyzed for uncentrifuged and centrifuged suspended
solids, volatile solids, total organic carbon, chemical oxygen demand
(COD), biochemical oxygen demand (BOD), methylene blue active substances
(MBAS), and all forms of nitrogen and phosphorus. Mixed liquor grab
samples were analyzed for mixed liquor suspended solids (MLSS) and mixed
liquor volatile suspended solids (MLVSS). Grab samples of the influent
and effluents from the units were analyzed daily for turbidity and pH.
Dissolved oxygen, influent flow rate, temperature, return flow rate,

and settleable mixed liquor solids were determined daily.

Figure 6-2 is a photograph of the units in operation.
2. BOD Removal

As mentioned earlier, it was anticipated that the small settling tanks
would not provide optimum solids removal. Heavy blankets of sludge did
develop but channeling problems prevented return of this heavy sludge
with the air lift sludge return. While sludge was returned, the concen-
tration was not as great as that which remained in the settling tanks.
Thus, large quantities of solids remained in the settling tanks. This
accumulation was greatest in the settling tank of Unit 1 and least in
Unit 5. During periods of active nitrification in the aeration units

65



99

— —>
: EFFLUENT

SETTLING TANK

AERATION UNIT

FIGURE 6-1. DIAGRAM OF AERATION UNIT AND SETTLING
TANK OF ACTIVATED SLUDGE PILOT PLANT.



L9

Influent Flow (mf/min)

Aerator Volume (liters)

Detention Time (hours)

Return Sludge (m&/min)

Temperature °C

TABLE 6-1

DESIGN PARAIIETERS

Unit 1 Unit 2 Unit 3
300 300 300

7.0 17.1 30.0

0.39 0.95 1.67
1000 1000 1000
25 25 25

Unit 4

300

73.3

4.07

1000

25

Unit

300

165.

9.

1000

25

5

0

17



89

Exp. Period Dates
I 2/16-3/12/70
II 3/13-4/14/70
111 5/1-6/2/70
1v 6/15-7/24/70
' 8/3-9/3/70
VI 9/9-10/25/70
VII 11/3-12/1/70
VIII 12/2/70-1/10/71

* mg/%

CHARACTERISTICS OF EXPERIMENTAL PERIODS

TABLE 6-2

Sludge Wasting (L/day)

Avg.
pH Inf
Control  BODg"
No 60
Yes 60
Yes 72